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Secondary Prevention of Cardiovascular Disease 

2017 Summary 

 

 

Patients with established cardiovascular disease (CVD) have a high risk of subsequent 

cardiovascular events, including myocardial infarction (MI), stroke, and death. Therapeutic 

lifestyle changes in the form of increased physical activity, dietary modification/weight loss, 

and smoking cessation are a proven benefit and may improve outcomes in a matter of months. 

Drug therapies of proven benefit include aspirin, statins, and in patients with MI or heart failure, 

beta blockers, and ACE-I or ARBs. These therapies work, in part, by ameliorating the risk 

attributable to the major modifiable risk factors of hypertension, dyslipidemia, diabetes, and 

smoking. TLCs and adjunctive drug therapies are likely to have the added benefit of primary 

prevention of CVD. 

 

 

I. Patients Who Should Receive Secondary Prevention Interventions 

 

A. All patients with established clinical atherosclerotic CVD (includes those with prior 

MI and noncoronary atherosclerotic arterial disease such as carotid artery and 

peripheral artery disease and history of abdominal aneurysm); 

 

B. Patients with high risk due to the presence of multiple risk factors that confer a 10-

year risk of CVD  7.5 percent; 

 

C. Most patients with diabetes; 

 

D. Chronic kidney disease (CKD), especially with estimated glomerular filtration  rate 

(eGFR) < 45 mL/min per 1.73m
2
; 

 

E. Older adults:  The ACC and AHA recommend that all adults with a wide range of 

prior occlusive CVD events prescribed evidence-based doses of a high-potency statin 

up to age 85.  However, the treatment decision should be individualized and include 

consideration of patients’ personal preferences for quality of life vs. quantity of life. 

In addition, potential benefit must be balanced with the potential for drug-drug 

interactions and the higher rate of chronic kidney disease in these individuals which 

increases the risk of adverse reactions. 
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II. Secondary Prevention Interventions 

 

A. Lifestyle Modifications 
 

Modification Recommendation 

Weight Reduction 

Achieve/maintain normal body weight (Target BMI, 18.5 to 24.9 kg/m
2
).  Patients above 

this threshold with a waist circumference of ≥35 inches in women or ≥40 inches in men 

should undergo evaluation for the metabolic syndrome and be provided with strategies 

for implementation of weight reduction measures 

Mediterranean Diet 

Consume a diet rich in fruits, vegetables, whole grains, poultry, fish, legumes, nuts, 

and non-tropical vegetable oils  with a reduced content of saturated fat, trans fat, 

sweets, sugar sweetened beverages, and red meats 

Dietary Sodium 

Reduction 

Reduce dietary sodium intake to no more than 2400 mg per day in patients who would 

benefit from lowered blood pressure 

Physical Activity 

After a risk assessment, engage in regular moderate-intensity aerobic physical activity at 

least 2.5 hours per week or 1.25 hours per week of vigorous-intensity aerobic physical 

activity.  Activity should be performed in episodes of at least 10 minutes each and 

spread throughout the week 

Moderation of 

Alcohol 

Consumption 

Adults should limit consumption to no more than 1-2 drinks per day..  Small to 

moderate consumption of alcohol may lower CVD risk. 

Smoking Cessation 

Complete smoking cessation and avoidance of environmental tobacco smoke 

Florida Quit Line (877) 822-6669 

Other options are available online at www.capitalhealth.com 

              

B.       Medications for Risk Factor Modification 

 

1.  Dyslipidemia 
  

All patients with atherosclerotic CVD,  as well as those with a 10-year  risk>7.5%, 

should be prescribed an evidence-based dose of a high-intensity statin, regardless of the 

baseline LDL-C. 

 

Statins lower the risk of death by 15-20 percent and lower the risk of  non-fatal 

cardiovascular events to an even greater degree.  The primary  goal for patients at high 

risk of CVD events is to achieve the largest  LDL-C reduction possible with statin 

therapy. Generally, this is  accomplished with intensive rather than moderate dose 

therapy. 

 

BMI:  body mass index; BP:  blood pressure 

http://www.capitalhealth.com/
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High Dose Statins 

Atorvastatin 40-80 mg / day 
Rosuvastatin 20-40 mg / day 

 

Moderate Dose Statins 

Atorvastatin 10-20 mg / day 
Rosuvastatin 5-10 mg / day 

Pravastatin 40-80 mg / day 

Simvastatin 20-40 mg / day 

 

 

If patients do not meet their LDL-C goal with statin therapy, other agents may be added. 

 

 

2.  Hypertension 
 

The 8th (eighth) Joint National Committee recommends blood pressure treatment goals as 

follows: 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

18 – 59 years  140/90 

60 years +   150/90 

CKD – 60 years + over – Treat BP < 140/90 

Diabetes – 60 years + over  –  Treat BP < 140/90 
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See attached guidelines for dosing antihypertensive drugs. 
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C.   Other Adjunctive Therapies 

 
1. Antiplatelet Therapy- Long-term aspirin therapy significantly reduces the 

risk of subsequent occlusive vascular events. For most patients with CVD 

including those with PAD, anticoagulant therapy is not recommended if the 

patient is taking the recommended antiplatelet therapy. 

2. Beta Blockers- Should be used as routine therapy in patients with acute MI 

or in those with heart failure due to systolic dysfunction. 

3. ACE/ARB- Decrease cardiovascular mortality in post MI patients with 

systolic dysfunction.  Both are renal-protective and slow the progression of 

proteinuric chronic renal failure which is common in diabetes post MI. 

4. Aldosterone Blockade- Recommended for post MI patients without 

significant renal dysfunction or hyperkalemia who are receiving therapeutic 

doses of ACE Inhibitor and beta blocker and who have left ventricular EF 

≤40% and who have either diabetes or heart failure. 

5. Flu Vaccine- Individuals with established CVD and high risk primary 

prevention may have increased risks for complication of influenza 

infection.  Recommend an annual flu vaccination to all patients. 

 

Patient Education:  Patient education regarding risk factors and their management is central to 

secondary prevention.  Education should be individualized to optimize care and promote wellness.  

Education that respects the individual’s level of understanding should focus on medication 

management and cardiovascular risk reduction with the inclusion of therapeutic options, appropriate 

exercise, self-monitoring, and how to recognize and take appropriate action on worsening 

cardiovascular symptoms.   
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